
 

 

 

 

The Municipality of Charlton and Dack 
MULTI-FACILITY 
OPERATIONAL PLAN 
for the Charlton Drinking Water System & the Bradley 
Subdivision Distribution System 
Updated: May 2, 2022 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

 
 

 
This Operational Plan is designed for the exclusive use of the system(s) specified in this Operational Plan.  
 
This Operational Plan has been developed with OCWA’s operating practices in mind and utilizing OCWA personnel to implement it. 
 
Any use which a third party makes of this Operational Plan, or any part thereof, or any reliance on or decisions made based on 
information within it, is the responsibility of such third parties.  OCWA accepts no responsibility for damages, if any, suffered by any 
[...]
of OCWA’s Safety Manual to OCWA’s Health and Safety Management 
System and its location. 

Oct. 05, 2019 8 Added OCWA’s Emergency Communication Protocol to documents 
identified with the FEP binder, removed OCWA’s Reference Manual, 
changed Senior Operator to Team Lead for the on-call and vacations 
schedules, added Loss of Pressure Incident Report under 
document/records and updated MOECC to MECP. 

Nov. 23, 2021 9 Updated designated location for Confined Space Records, Tailgate 
Reports and Transportation of Dangerous Goods Records.  Removed 
controlled location for the hardcopy of the Operational Plan at the 
municipal office.  Added controlled locations for a Visitor’s Logbook and 
OCWA’s new e-logbook.  Changed link to the NEO DWQMS public drive 
and OCWA’s intranet. 

Apr. 19, 2022 10 Clarified which documents are included under the Operational Plan, 
clarified locations for maintenance and calibration records, added 
locations for plant schematics/plans/drawings, ANSI/NSF chemical 
registration and plant SCADA records. Changed OCWA’s intranet with 
OCWA’s Sharepoint site.  Added row to header to show who reviewed 
and approved the document. 

 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2018-04-30 
0 
1 of 2 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: Y. Rondeau, SPC Manager 

 

 
 

1. Purpose 
 
To document the following for the Charlton Drinking Water Systems: 
• The name of the Owner and Operating Authority; and 
• Provide a description of the system, including all applicable water sources, treatment 

system processes and distribution system components. 
 
2. Definitions 

 
Distribution System - means the part of a drinking water system that is used in the 
distribution, storage or supply of water and that is not part of a treatment system. 
 
Primary Disinfection - means a process or series of processes intended to remove or 
inactivate human pathogens such as viruses, bacteria and protozoa in water.  
 
Secondary Disinfection - means a process or series of processes intended to provide and 
maintain a disinfectant residual in a drinking water system’s distribution system, and in 
plumbing connected to the distribution system, for the purposes of: 

(a) protecting water from microbiological re-contamination; 
(b) reducing bacterial regrowth; 
(c) controlling biofilm formation;  
(d) serving as an indicator of distribution system integrity; and 

includes the use of disinfectant residuals from primary disinfection to provide and maintain a 
disinfectant residual in a drinking water system’s distribution system for the purposes 
described in clauses (a) to (d).  
 
Treatment System - means any part of a drinking water system that is used in relation to the 
treatment of water and includes, 

(a) any thing that conveys or stores water and is part of a treatment process, including 
any treatment equipment installed in plumbing,  
(b) any thing related to the management of residue from the treatment process or the 
management of the discharge of a substance into the natural environment from the 
system, and 
(c) a well or intake that serves as the source or entry point of raw water supply for the 
system;  

 
3. Procedure 
 

Refer to Appendix OP-6A for a description of the facilities included in the Charlton Drinking 
Water System. 
 

Refer to Appendix OP-6B for a description of the facilities included in the Bradley 
Subdivision Distribution System. 
 
 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2018-04-30 
0 
2 of 2 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: Y. Rondeau, SPC Manager 

 

 
 

4. Related Documents 
 
None 

 
5. Revision History 

 
Date Revision # Reason for Revision 
Apr. 30, 2018 0 

 
Procedure issued – Information within OP-06 (s. 3) was originally set out 
in main body of the Charlton Drinking Water System and Bradley 
Subdivision Distribution System Operational Plan (revision 5, dated 
September 08, 2017). New Purpose, Definitions, Procedure, Related 
Documents and separate Revision History sections. 

 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2021-11-23 
3 
1 of 7 

CHARLTON DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: Y. Rondeau, SPC Manager 

 

 
 

1.0   Procedure 
 

1.1 Charlton Drinking Water System Overview 
 

Owner / Operating Authority 
 

 The Charlton Drinking Water System is owned by the Corporation of the Municipality of 
 Charlton and Dack and consists of a Class 2 water treatment subsystem and a Class 1 
 water distribution subsystem.  The Ontario Clean Water Agency (OCWA) is the 
 accredited operating authority and is designated as the Overall Responsible 
 Operator for both the  water treatment and water distribution facilities.   

1.2 Source Water 
 

 Raw Water Supply 

 The water treatment plant is located on the west bank of the Englehart River on Bay 
 Street in the Town of Charlton. The raw water intake system consists of an 83 m long, 
 200 mm diameter pipe that extends approximately 70 meters into the Englehart River.  
 The pipe is equipped with a vertical intake riser, with manual height adjustment and 
 perforated with 150 mm diameter holes which are covered with 20 mm diameter high 
 density polyethylene mesh.  A sand bag weighted drum secures the pipe to the river 
 bed.  The intake pipe supplies a 13.6 cubic meter low lift pumping station equipped with 
 three submersible pumps each rated at 3.25 litres per second (L/s). The maximum 
 rated capacity of the plant is 561m3/day. 

General Characteristics 
 

 The raw water source for the treatment plant is the Englehart River.  The Charlton 
 Water Treatment THM Control Study dated January 26, 2004, describes the source 
 water as being relatively high in colour, turbidity, microbiological content, and dissolved 
 organic carbon compared to limits found in the Ontario Drinking Water Quality 
 Standards (ODWQS).  Iron and manganese are consistently elevated and are 
 occasional above the ODWQS.  Aluminum is elevated, but has not exceeded the 
 ODWQS.  Temperature fluctuates significantly through the seasons ranging from 
 approximately 0.5 ºC in the winter to as high as 25 ºC during the summer.   

 
 Englehart River - Raw Water Characteristics (based on average data from 2014 to 2019)  

Characteristic Average 
2014 2015 2016 2017 2018 2019 

E. coli (CFU/100 mL) <5.0 6.56 <2.8 <2.8 <3.06 3.46 

Total Coliforms (CFU/100 mL) 56.6 86.3 102 80.6 74.6 124 

Turbidity (NTU) - 4.26 3.16 3.36 3.48 3.76 

Temperature (oC) 9.66 9.61 8.27 9.04 9.02 8.98 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2021-11-23 
3 
2 of 7 

CHARLTON DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: Y. Rondeau, SPC Manager 

 

 
 

Characteristic Average 
2014 2015 2016 2017 2018 2019 

Colour 112 125 96 98 87 103 

pH 6.94 7.01 6.74 6.66 7.10 7.07 

Alkalinity (mg/L) 86 96 76 91 154 79 
 < = less than the laboratory’s method detection limit 

 
Common Fluctuations   

 
 Raw water turbidity increases during spring runoff and significant rainfall events.  As 
 well, water temperature changes significantly from winter to summer.  Warm summer 
 temperatures may result in an increase of taste, colour and odour concerns.  Warmer 
temperatures can also result in algae blooms and the presence of cyanobacteria.  A  
monitoring program for microcystins is initiated from June to October each year.  
Extreme cold water temperatures can affect the process and cause high turbidity events.  
Timely adjustments to treatment chemical dosages (disinfectants and coagulants) in 
response to temperature fluctuations will result in optimal treatment of the water. 
 
Threats 

 
Potential sources of raw water contamination include fuel spills from recreational water 
 crafts, snowmobiles, and traffic including transport trucks.  Biological contamination from 
 private septic systems, wildlife (eg. beavers) and harmful algae blooms may also be a 
potential risk. 

 
Operational Challenges 

 
 Spring and fall turnover is the greatest operational challenge for the Charlton water 
 treatment plant.  The turnover creates higher demands on process operations.  It can 
 affect the source waters alkalinity, pH, temperature, colour and turbidity.  Proper 
 operation and adjustment of the treatment process continues to meet the challenges of 
 river fluctuations. 

1.3 Treatment System Description 
 

 Water Treatment 

The treatment process consists of full conventional chemically assisted filtration using a 
single train “Ecodyne Monoplant” package treatment system housed in a 15 m by 16 m 
building.  The process involves pH adjustment with soda ash, flash mixing/coagulation 
with alum, flocculation with the assistance of polymer, upflow clarification using settling 
tubes, pre-chlorination using sodium hypochlorite (which is used as needed) and dual 
media filtration through two  sand and anthracite filters. As the water exits the common 
filter underdrain the water is post-chlorinated using sodium hypochlorite (primary 
disinfection).  An on-line turbidimeter is used to monitor the turbidity off the filters. 

 Water Storage and Pumping Capabilities 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2021-11-23 
3 
3 of 7 

CHARLTON DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: Y. Rondeau, SPC Manager 

 

 
 

The filtered water enters a 133 m3 chlorine contact chamber where the water level is 
maintained at 2.4m and then flows to a 227 m3 clearwell.  Free chlorine residual a 
continuously monitored at this point to ensure primary disinfection is achieved.  
Ammonium sulphate is added at the discharge of the chlorine contact tank to produce a 
combined chorine residual before entering the distribution system (secondary 
disinfection). 

There are three high lift pumps each rated at 4.85 L/s that can direct water to the 
distribution system.  High lift pump #1 is not in service and locked out because it is 
located in the  chlorine contact tank. Water pumped from this location does not meet 
chlorine contact time (CT) requirements.  High lift pumps # 2 and #3 are located in the 
clearwell and are equipped with variable frequency drives (VFDs).   A hydro-pneumatic 
tank having a  volume of 1500 L provides pressure to the distribution system. The 
treated water is monitored for flow and total chlorine residual using continuous on-line 
analyzers. 

 
 Waste Management 
 

Residue management consists of one 50 cubic meter wastewater/backwash surge tank, 
equipped with a sludge pump rated at 5.1 L/s and a 29.7 cubic meter waste settling tank 
with a sludge transfer pump. 

 
The process waste is generated from clarifier blowdown, filter backwash effluent and 
clean-up water which are gravity fed to the surge tank.  The wastewater level in the 
surge tank is controlled by a float operated submersible pump which transfers the 
wastewater to the waste settling tank.  The tank allows for solids to settle before the 
supernatant is discharged to the Englehart River.  An effluent weir permits the discharge 
of the supernatant to the river via an effluent outfall sewer.  The built-up sludge is 
pumped to a tanker truck for disposal.  

 
Composite samples of the wastewater supernatant discharge are collected monthly and 
tested for total suspended solids (TSS).  Grab samples are also collected monthly and 
tested for total chlorine residual (TCR). 

 
 Emergency Power 
 
 An 80 kW standby diesel generator set is available on-site to provide power to the water 
 treatment facility during power failures. 
 

1.4 Treatment System Process Flow and Instrumentation Diagram 
 

Refer to Figure 1 on page 5. 
 

1.5 Description of the Distribution System Components 
 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2021-11-23 
3 
4 of 7 

CHARLTON DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: Y. Rondeau, SPC Manager 

 

 
 

The Charlton Water Supply System is classified as a Large Municipal Residential  
 Drinking Water System which serves a population of approximately 250 residents 
 through an estimated 123 service connections.  The distribution system is comprised of 
 approximately 8.3 km of 6” PVC-constructed (“Blue Brute”) watermains which were 
 approved for installation in 1988.  Other than the clearwell in the water plant, there is 
 no off-site water storage facility associated with the system. There is only one fire 
hydrant within the distribution system and it’s located on the property of the water 
treatment plant. 

 
1.6 Distribution System Map 

 
Refer to Figure 2 on page 7. 
 

 
2. Related Documents 

 
None 
 
 

3. Revision History 
 

Date Revision # Reason for Revision 
Apr. 30, 2018 0 

 
Appendix issued; the drinking water description was originally included 
within the main body of the Charlton Drinking Water System and Bradley 
Subdivision Distribution System Operational Plan (revision 7, dated 
September 29, 2017).  Updates based on revisions to DWQMS (e.g. 
removal of critical upstream or downstream processes, separation of 
systems that provide primary and/or secondary disinfection and systems 
that do not, for systems that are connected to another system with 
different owners, must now include which system is relied upon to 
ensure the provision of safe drinking water). Moved order of system 
description to follow the process (e.g., source water first, then treatment, 
then distribution).  Updated the Raw Water Characteristics table with 
more current data and made minor updates to the water treatment, 
water storage and distribution descriptions. 

Dec. 12, 2018 1 Changed title in steps 1.4 and 1.6 to clarify the type of diagrams and 
maps used in the Plan.  

Sep. 22, 2020 2 Revised Step 1.2 to include the threat of harmful algae blooms, to 
indicate that pre-chlorination is used as needed and to state that high lift 
pump No. 1 is locked out.  Included continuous monitoring of free 
chlorine at the contact chamber and updated the Waste Management 
description in Step 1.3 and added the only hydrant to the Distribution 
System Components in Step 1.5.  Updated the raw water characteristics 
in table to include average data from 2014 to 2019.   

Nov. 23, 2021 3 Revised Step 1.3 to include sampling for total chlorine residual on the 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06A 
2021-11-23 
3 
5 of 7 

CHARLTON DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: Y. Rondeau, SPC Manager 

 

 
 

waste discharge and to update the number of service connections in 
Step 1.5. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Figure 1: Charlton Water Treatment Plant - Process Flow & Instrumentation Diagram 

  Revision 3:  November 23, 2021 
Page 5 of 6 

 

 



Figure 2: Charlton Drinking Water System – Distribution Map 

  Revision 3:  November 23, 2021 
Page 6 of 6 

 

 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Charlton Drinking Water System and Bradley 

Subdivision Distribution System 

QEMS Proc.: 